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TEST REPORT

Report number : JPD-TR-17130-0
Issue date : June 5, 2017

The device, as described herewith, was tested pursuant to applicable test procedure and complies with
the requirements of;

FCC Part15 Subpart C

The test results are traceable to the international or national standards.

Applicant . KYOCERA Corporation

Equipment under test (EUT) : Mobile Phone

Model number . EA34
FCCID . JOYEA34
Date of test : April 28, 2017
May 15, 16, 18, 19, 30, 2017
Test place . TUV SUD Zacta Ltd. Yonezawa Testing Center

5-4149-7, Hachimanpara, Yonezawa-shi,

Yamagata, 992-1128 Japan

Phone: +81-238-28-2881 Fax: +81-238-28-2888
Test results . Complied

The results in this report are applicable only to the equipment tested.

This report shall not be re-produced except in full without the written approval of TUV SUD Zacta Ltd.
This test report must not be used by the client to claim product certification, approval, or endorsement
by NVLAP, NIST, ILAC-MRA, or any agency of the federal government.
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1. Summary of Test
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Zacta

1.1 Purpose of test

It is the original test in order to verify conformance to FCC Part 15 Subpart C.

1.2 Standards

CFR47 FCC Part 15 Subpart C

1.2.1 Test Methods

ANSI C63.10-2013, KDB 558074 D01 DTS Meas Guidance v04

1.2.2 Deviation from standards

None

1.3 List of applied test to the EUT

== it_e ms Test items Condition Result
Section
15.247(a)(2) (%'IS;; I)?:andW|dth / Occupied Bandwidth Conducted PASS
15.247(b)(3) FI;/Ioe:;/(lenljum conducted (average) output Conducted PASS
15.247(d) Ear}d I_Edge Compliance of RF Conducted Conducted PASS
missions

15.247(d)
15.205 Spurious Emissions nggi:fézd PASS
15.209
15.247(d)
15.205 Restricted Bands of Operation Radiated PASS
15.209
15.247(e) Transmitter Power Spectral Density Conducted PASS
15.207 AC Power Line Conducted Emissions Conducted PASS

1.3.1 Test set up

Table-Top

1.4 Modification to the EUT by laboratory

None

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17130-0

FCC ID: JOYEA34
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2. Equipment Under Test

2.1 General Description of equipment

EUT is the Mobile Phone.

2.2 EUT information

Applicant

Equipment under test

Trade name
Model number
Serial number
EUT condition
Power ratings
Size

Environment

Terminal limitation

RF Specification
Protocol

Frequency range

Number of RF
Channels
Modulation type

Data rate

Channel separation

Output power

Antenna type

Antenna gain

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi, Kanagawa,
g’i%?w?a: +81-45-943-6253 Fax: +81-45-943-6314

Mobile Phone

Kyocera

EA34

N/A

Pre-Production

Battery: DC 3.8V

(W)73.0 x (D) 8.9 x (H) 146.0 mm

Indoor and Outdoor use

-20°Cto 60°C

IEEE802.11b, IEEE802.11g, IEEE802.11n (HT20)

IEEE802.11b /11g/11n (HT20): 2412MHz-2462MHz

11 Channels

IEEE802.11b: DSSS (DBPSK, DQPSK, CCK)

IEEE802.11g / n (HT20) : OFDM (BPSK, QPSK, 16QAM, 64QAM)
IEEE802.11b: 1, 2, 5.5, 11Mbps

IEEE802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps

IEEE802.11n (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65Mbps
IEEE802.11n (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2Mbps

5MHz
50.443mW (IEEE802.11b)
98.560mW (IEEE802.11g)
87.902mW (IEEE802.11n: HT20)

Internal antenna

-0.2dBi

Report number: JPD-TR-17130-0
FCC ID: JOYEA34



2.3 Variation of the family model(s)

Not applicable
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2.4 Operating channels and frequencies

Channel Frequency [MHZz]
1 2412
2 2417
3 2422
4 2427
5 2432
6 2437
7 2442
8 2447
9 2452
10 2457
11 2462
2.5 Operating mode
The EUT had been tested under operating condition.
There are three channels have been tested as following:
Tested Channel Frequency [MHz]
Low 2412
Middle 2437
High 2462

The pre-test has been conducted to determine the worst-case mode from all possible combinations between

available modulations, data rates.

Tested Channel Modulation Type Data Rate
Low, Middle, High IEEE802.11b: DSSS 1Mbps
Low, Middle, High IEEE802.11g: OFDM 6Mbps
Low, Middle, High IEEE802.11n (HT20 LGI): OFDM MCSO (6.5Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z to compare

the level, and the maximum noise.

The worst emission was found in X axis and the worst case recorded.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17130-0

FCC ID: JOYEA34



Page 7 of 74

2.6 Operating flow

[Tx mode]
i) Test program setup to the DM tool
ii) Select a Test mode
[[EEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High: 2462MHz

i) Start test mode

[Rx mode]
i) Test program setup to the DM tool
ii) Select a Test mode
[[EEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High: 2462MHz

iii) Start test mode

TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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3. Configuration of equipment

3.1 Equipment(s) used

No. Equipment Company Model No. Serial No. | FCCID/DoC | Comment
1 | Mobile Phone KYOCERA EA34 N/A JOYEA34 EUT
2 | AC Adapter au N/A N/A N/A *
*: AC power line Conducted Emission Test.
3.2 Cable(s) used
No. Cable Length[m] Shield Connector Comment
a | Micro USB cable (for AC Adapter) 1.0 Yes Metal *
*: AC power line Conducted Emission Test.
3.3 System configuration
1. Mobile Phone
(EUT)
micro USB a 2. AC Adapter AC 120V
60Hz

Note1: Numbers assigned to equipment or cables on this diagram correspond to the list in “3.1 Equipment(s) used” and “3.2 Cable(s) used”.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17130-0
FCC ID: JOYEA34
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4. DTS Bandwidth / Occupied Bandwidth (99%)

4.1 Measurement procedure
[FCC 15.247(a)(2), KDB 558074 D01 v04, Section 8.2]

The bandwidth at 6dB down from the highest inband spectral density is measured with a spectrum analyzer
connected to the antenna terminal, while EUT is operating in transmission mode at the appropriate center

frequency.

The spectrum analyzer is set to;

a) RBW = 100kHz.
b) VBW = 3 x RBW.

c) Sweep time = auto-couple.

d) Detector = peak.

e) Trace mode = max hold.

- Test configuration

EUT

Coaxial cable

4.2 Limit

The minimum permissible 6dB bandwidth is 500kHz.

4.3 Measurement result

Date
Temperature
Humidity
Test place

May 30, 2017

240 [C]

48.0 [%]

Shielded room No.4

Attenuator

Spectrum
Analyzer

Test engineer

[IEEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]

Tadahiro Seino

DTS Bandwidth [MHz]
Channel Frequency [MHz]
IEEE802.11b IEEE802.11g 'EE(EfT%; 1l
Low 2412 8.576 16.414 17.614
Middle 2437 9.047 16.429 17.634
High 2462 8.585 16.405 17.627
Occupied Bandwidth (99%) [MHz]
Channel Frequency [MHz]
IEEE802.11b IEEE802.11g 'EE(EIE.‘F(’Z%; 1l
Low 2412 13.293 16.545 17.708
Middle 2437 13.215 16.542 17.695
High 2462 13.309 16.550 17.702
TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0

Test Report Rev.FCC-C3.1

FCC ID: JOYEA34
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4.4 Trace data
[IEEE802.11b]

Channel Low

Ref 18 dBm Arven 20 d6
.PBQL I N | il
Log | T t
1 M‘-"M'\"‘"\Vmu"“-&-\ |
AR —
| ¥ | I 1, |
; |—¢ | | — %
J,_ner ‘kv‘\-h
Vs I | o, s
LgAv |
Cenver 2,412 €0 GHz Span 30 MHz
#Ras BH 180 kHz WUEH 300 KMz Sweep 2867 ms (LORL prs)
Occupied Bandvidth Bce BH X Par - 99.00
13.2933 MHz 5 -No

Transmit Freq Error 85,985 kHz

# dB Bandwidth 357 MHz
Channel Middle
Ref 18 dBm Arven 20 d6
lPeaL I N | il
| A |
ég_.-' | ‘}.‘J""‘"H"M W/ "W"""“‘U\-.i‘_ I
i s - V‘@\\( i
| J/'“’ I [ I "\\.
| I I I | | | 1
! Y | ! | 7Y,
Jetpn t.v"'"l w Py g o
Py . | | . ! . 1
LgAv | t t t
Conrer 2,437 &8 GHz Span 30 MHz
#Ras BH 180 kHz WUEH 300 KMz Sweep 2867 ms (LORL prs)
Occupied Bandvidth Bce BH X Par - 99.00
13.2148 MHz 5 -No

Transmit Freq Error 31874 kHz
# dB Bandwidth S.847 MHz

Channel High

Ref 19 dBm Atten 20 dB
lPeak I ) D |
[ | | | | | |
|| gl Wy
48/ | fv ot vw '\_/‘Q_A |
; - 4 | | | N
 e— U‘MM | | ! | hatan ¥ o
Lghv | t T T
Center 2,462 €9 GHz Span 38 MHz
sRas BH 180 kHz WUEH 300 Kz Swaep 2867 ms (LABL pra)
Occupied Bandvidth Dec BW X Pur 99.00 1
133092 MHz B e
Transmit Freq Error  -45.487 kHz
% dB Bandwidth 8585 MHz
TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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[IEEE802.11g]

Channel Low

Ref 18 dBm Areen 20 dB

& | R T TR e
| ,,,-:’W e ——

Lghv |

Center 2,412 @8 GHz Span 38 MHz
#Ras BH 180 kHz WUEH 300 KMz Sweep 2867 ma (1001 prs)
Occupied Bandwidth Occ BH % Per  99.00 7

16.5452 MHz % dB  -E.00 48

Transmit Freq Error 17,938 kHz

# dB Bandwidth 16,414 MHz
Channel Middle
Ref 19 dBm Ftten 28 dB
lPeak I 1 il
Log |
|
& | _)Mumwmwﬂ,m.@mww%(_
| M,.—"” I | ] M-ﬂ-‘.
Moo ! ! ! ! e, TPEN
LgAv |
Conver 2,437 &0 GHz Soan 30 MHz
#Ras BH 180 kHz WUEH 300 KMz Sweap 2867 ms (LBL prsd
Occupied Bandwidth Dec BW X Pur 99.00 1
165419 HHz L
Transmit Freq Error 5,328 kHz
» dB Bandmidth 16,429 MHz
Channel High
Ref 18 dBm Ateen 20 dB
lPaak' ) D |
[ t 1
19 |
48/ | QWMJ%M‘M‘UMM’M—'W‘M =
/ A N .

. I | | e ™8

Lafy |

Center 2.462 &9 GHz Span 30 MHz
sRes BH 180 kHz oUEH 308 kHz Sweep 2867 ms (LEBL prs)
Occupied Bandwidth Oce BH ¥ PWr 900 7

16.5581 MH= % dB B0 48

Transmit Freq Error  -12.35] kHz
¥ dB Bandwidth 16,495 MHz

TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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[IEEE802.11n (HT20)]

Channel Low

Ref 18 dBm Aren 28 dB

iPaal |

Leg |

W

4B/ | 3 rmwmwhdwﬂ.wﬁwé_ﬁ\w:’whwtt_

P T T I

Lghv |

Center 2,412 @8 GHz Span 38 MHz
#Ras BH 180 kHz WUEH 300 KMz Sweep 2867 ma (1001 prs)
Occupied Bandvidth Occ BH % Per  99.00 7

17.7883 MHz % dB  -E.00 48

Transmit Freq Error 21385 kHz

# dB Bandwidth 17614 MHz
Channel Middle
Ref 18 dBm Atten 20 dB
lPeah I 1 il
Log |
|
a8/ | 2y @;-JM‘MMIA«-L el et ..a_"\r.nﬂ &

Lot I

Lghv |

Conver 2,437 &0 GHz Soan 30 MHz
#Ras BH 180 kHz WUEH 300 KMz Sweap 2867 ms (LBL prsd
Occupied Bandwidth Occ BH X Pur  99.00 7

17,6946 MHz % dB 08 48

Transmit Freq Error |
» dB Bandmidth 17

Channel High

Raf 18 dBm Atten 28 dB
a8/ | 3 gttt ool oty ¢

;P- ! I ] ! oI .

Lafy |

Canrer 2.462 89 GHz Span 38 MHz
sRas BH 109 kHz WEH 300 KMz Swaep 2,867 ms (LBAL prsd
Occupied Bandwidth Oce BH 7 Pur 9900 7
17.7017 MH= % dB 500 48

Transmit Freq Error  -5.857 kHz
¥ dB Bandwidth 17627 HHz

TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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5. Maximum Conducted Output Power

5.1 Measurement procedure
[FCC 15.247(b)(3), KDB 558074 D01 v04, Section 9.1.3]

The peak power is measured with a power sensor connected to the antenna terminal, while EUT is operating
in transmission mode at the appropriate center frequency.

- Test configuration
Power sensor /
EUT Attenuator | Power meter
Coaxial cable
5.2 Limit
1W (1000mW)or less
5.3 Measurement result
Date : May 30, 2017
Temperature : 240 [C]
Humidity : 48.0 [%] Test engineer
Test place . Shielded room No.4 Tadahiro Seino

TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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[IEEE802.11b]
Battery Full
Center
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mW) (mW)
(MHz)
Low 2412 6.38 10.53 16.91 49.091 =1000 PASS
Middle 2437 6.21 10.53 16.74 47.152 =1000 PASS
High 2462 6.50 10.53 17.03 50.443 =1000 PASS
[IEEE802.11g]
Battery Full
Center
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mW) (mW)
(MHz)
Low 2412 747 10.53 18.00 63.139 =1000 PASS
Middle 2437 9.41 10.53 19.94 98.560 =1000 PASS
High 2462. 7.40 10.53 17.93 62.130 =1000 PASS
[IEEE802.11n (HT20)]
Battery Full
Center
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mW) (mW)
(MHz)
Low 2412 8.91 10.53 19.44 87.902 =1000 PASS
Middle 2437 7.29 10.53 17.82 60.492 =1000 PASS
High 2462 7.44 10.53 17.97 62.647 =1000 PASS
Calculation;

Reading (dBm) + Factor (dB) = Level (dBm)

10logP = Level (dBm)
P= 10(Maximum Peak Output Power / 10) (mW)

Report number: JPD-TR-17130-0

TOV SUD Zacta Ltd.
FCC ID: JOYEA34

Test Report Rev.FCC-C3.1
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6. Band Edge Compliance of RF Conducted Emissions

6.1 Measurement procedure
[FCC 15.247(d), KDB 558074 D01 v04, Section 11.0]

The Band Edge is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = Arbitrary setting. (Setting suitable for measurement.)
b) RBW = 100kHz.

c) VBW 2 3 x RBW

d) Sweep time = auto-couple.

e) Detector = peak.

f) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

6.2 Limit

In any 100kHz bandwidth outside the frequency band the radio frequency power that is produced by the intentional radiator
shall be atleast 20dB below that in the 100kHz bandwidth within the band that contains the highest level of the desired power.

TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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6.3 Measurement result

Date : May 30, 2017
Temperature 240 [C]
Humidity : 48.0 [%] Test engineer
Test place . Shielded room No.4 Tadahiro Seino
IEEE802.11b]
RF Power Band-edge | Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -4.35 2398.96 -50.53 46.18 At least 20dB below from peak of RF PASS
High 2462 -4.31 2487.18 -65.19 60.88 At least 20dB below from peak of RF PASS
IEEE802.11g]
RF Power Band-edge | Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -12.30 2399.52 -47.68 35.38 At least 20dB below from peak of RF PASS
High 2462 -11.99 2483.50 -62.13 50.14 At least 20dB below from peak of RF PASS
IEEE802.11n (HT20)]
RF Power Band-edge | Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -12.24 2399.84 -45.84 33.60 At least 20dB below from peak of RF PASS
High 2462 -11.97 2483.66 -59.02 47.05 At least 20dB below from peak of RF PASS
TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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Zacta
6.4 Trace data
[IEEE802.11b]
Channel Low
Hierl 2.3% 30 GHz
Raf 18 dBm Aresn 20 dB -58.53 dBm
sPaak [—
Loa
1@
487
o ! ! i i N !
“2‘1“1 '\‘k‘limwm_
dﬂl‘l‘l - + 4 - -
Lafy 3 M,ﬂ .
meef | [ T 1
Canter 2,489 &9 GHz Span S8 MHz
shea BH 199 kHz sUEH 200 kHz Sweap 7667 ms (LO8L prs)
Markar Trace Typae X s fimplitude
1 a3 Frég 2.398 46 GHz -50.53 dE
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Zacta
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=
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Zacta
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7. Spurious emissions - Conducted -

7.1 Measurement procedure
[FCC 15.247(d), KDB 558074 D01 v04, Section 11.0]

The spurious emissions (Conducted) are measured with a spectrum analyzer connected to the antenna
terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = wide enough to fully capture the emission being measured.
b) RBW =100 kHz.

c) VBW = RBW.

d) Sweep time = auto-couple.

e) Detector = peak.

f) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

7.2 Limit

In any 100kHz bandwidth outside the frequency band the radio frequency power that is produced by the intentional radiator
shall be at least 20dB below thatin the 100kHz bandwidth within the band that contains the highest level of the desired power.

7.3 Measurement result

Date : May 30, 2017

Temperature : 240 [C]

Humidity : 48.0 [%] Test engineer

Test place . Shielded room No.4 Tadahiro Seino

[IEEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]

Frequency Limit
Channel [MHz] [dB] Results Chart Result
Low 2412 At least 20dB below from peak of RF | See the trace Data PASS
Middle 2437 At least 20dB below from peak of RF | See the trace Data PASS
High 2462 At least 20dB below from peak of RF | See the trace Data PASS
TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA34



7.4 Trace data
[IEEE802.11b]

Channel Low

30MHz-1GHz

Mirl 4917 Hhz
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1GHz-5GHz

Here 2458 Ghz
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e f e
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v sz ' ' v 52|

Start 5,008 GHz
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“Stop 10,608 GHz
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sRas EH 108 kHz
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“Stop 15,608 GHz
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Marker  Trace Trpe
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X xis
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Log |
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dB/
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Log |

14
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Markar Traca Type X fzis Fmplitude Markar Tracs T¥pe X Mxis fplitude
1 a) Freq 15.355 Gz -£6.59 dia 1 a) Frag 24545 Gz -52.85 dia
TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0
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Channel Middle
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1 a) Freq 15.545 GHz ~64.79 dEa 1 a) Frag 24860 Gz 52,75 dis
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[IEEE802.119]
Channel Low
30MHz-1GHz
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sRas BH 190 kHz sUEH 308 kHz Swaep $2.73 ms (1001 prsd  sRes BW 108 kHz sUEH 308 kHz Swaep 3823 ms (1001 pes)
Markar Traca Type X Axie fisplitude HMarkar Tracae Trpe X fixie fimplitude
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. Zacta
Channel Middle
30MHz-1GHz 1GHz-5GHz
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Channel High
30MHz-1GHz

Herl 4578 Mhz

1GHz-5GHz
B

Mer2 2408 GHz

Raf 18 dBm Arten 20 dB =78.63 dBm  Ref 18 dBm Arten 28 dB -b4.22 dBim
“Pask [ e Peak [ i L
Log Lug H } |
18 1% 5
dBs/ 48/
o o
;g&ﬁ | ;gz.a
m | 1 m |
LaAv | —5 __.__,&,__ = — Ak LaAy kuw_"l.n’w—
sl B - -
Stare 30.@ MHz Stap L Stare 1.088 GHz Stop 5. ]
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sRlas BH 198 kHz sWEH 308 kHz Swaep 477.9 ms (1881 prsd  oRes BW 1088 kHz sUEH 308 kM Suaap 477.9 ms (1091 prs)
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Channel Low
30MHz-1GHz
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oBA:E3 o

Stare 5,088 GHz
sRes BH 100 kHz

VEH 208 [Hz

Stop 10868 GHz
Swaep 477.9 ms (1881 prs)

10GHz-15GHz

Raf 1¢ dBm
sPagk [T
Log
13
48/

JPrtan 20 di

LAy e

V152

{ i " { H i
%Mﬁ

Hirl 14,930 GHz
=64.85 dBin

Start 10,029 GHz
sRes BN 180 kHz

SVEH 200 kHz

Stop 15208 GHz
Sumep 477.9 ms (1891 prsd

Marker  Tracs Type X s Haplitude Marker  Trace Trpe X =i faplituda
1 [4 0] Frag B.9%10 GHx -E7.89 dia 1 L4 k) Freg 14,930 GHx -E4.05 d¥a
15GHz-20GHz 20GHz-25GHz
Hier]l 15385 GHz Hirl 24,795 GHz
Ref 18 dBm Areen 28 dB =64.64 dEm  Ref 18 dBm Arten 208 dB ~-h2.88 dEm
“Pask | EHL e L T WPask | AL LAl ikt
Log Log
18 1
a8/ 48/
I T I T
| |
ool o |
-sa.? | ] -se.? | A
dbn | - T = i dbu | il . e e
LAV l—-u— R i Lafv | 1 [
Stare 15,089 GHz Stop 20,808 GHz  Stare 20,889 GHz Stop 25,808 GHz
sRes BW 100 kHz VEH 300 kH2 Swaep 477.9 ms (1801 prsd  sRas BH 189 kHz SVEH 300 kH2 Swaep 477.9 ms (1801 prsd
Marker  Tracs Type X Axis Faplitude Marker  Trace Trpe X Rxis Feplitude
1 [4 0] Freq 15,985 Gz -Ed.64 dia 1 o Freg 24,795 GHr -E2.88 d8a
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1GHz-5GHz

Zacta

Mirl .1 MHz Mer2 2408 GHz
Raf 18 dBm Areen 20 dB =71.26 dBm  Ref 18 dBm Frten 20 dB -b2.46 dEm
sPask [— T Peak [ e
Log Lea : 1 |
18 1% 5
4B/ 4B/
o | o ! } |
-32.8 -324 3
dBm | Y dBm 1 1 i ﬁ
LgAv | =t - e Loflv i ot :
Wiosa v s "
Stare 30.@ MHz x  Start 1.008 GHz ]
sfas BH 180 kHz #UEH 308 kHz Seeep 9273 ms (1001 prs}  sRes BH 100 kHz sUEH 308 kHz Sweap 3823 ms (1001 pes)
Harkar  Trace Trpe  fixle fiaplitude Harker  frace Trre ¥ ks fimplitude
1 oy Frag 7051 Miz -71.26 dfa 1 o Freq 2.456 6Hz 12,85 ddw
2 o Freq 2,408 SHz -B2.46 dBn

5GHz-10GHz

Hirl 6.8! Gakz

10GHz-15GHz

Hierl 13.& Gakz

Ref 10 dBim Fiteen 20 dB -67.88 0B Ref 19 dBm irten 20 dB -§4.21 dEm
ePask F— e e O Pk — LTI N el U e
Loa Log

18 i

48/ 4B/

o ol

328 -32.0 z

dEm 1 1 | 1 dfim o 1

LaRv Mmmmma-"""a"“w e - Lafv _.

(TR [ ' ' 1 =

Start 5.009 GHz

sRes BH 100 kHz VEH 208 [Hz

Stop 10.008 GHz
Swaep 477.9 ms (1881 prs)

Start 10,829 GHz

sRes BH 184 kHz SVEH 200 kHz

Stop 19.808 GHz
Sumep 477.9 ms (1891 prsd

Markar Tracs Typa X Axis Faplitude Markar Traca Typa X fxis faplituda
1 ap Freg 6055 Gliz -E7.05 dfs 1 o) Freg 13,655 GHz -Ed.21 d8e
15GHz-20GHz 20GHz-25GHz
o Aglont _
Hirl 16618 GHz Hirl 24,775 GHz
Ref 18 dBm Aueen 2@ dB =65.24 dBm  Ref 18 dBm Arten 20 dB
e Sl LR e ek [— LA
Log Log
18 1
dBs 48/
o | ol
=32.8 . =328 1
dfim ] 0 | 9 r dBm 1 1 .A,pi 1 o =t PR 1y } 2
LaRv LgAv ¥ t
viosel RS B — —
Stare 15,080 GHz Stop 20,888 GHz  Starc 20,089 GHz Stop 25,808 GHr
sRlas BH 198 kHz sWEH 308 kHz Swaep 477.9 ms (1881 prsd  oRes BW 1088 kHz sUEH 308 kM Suaap 477.9 ms (1091 prs)
Markar Tracs Typa X Axis Huplitude Markar Traca Typa X Pxis Feplitude
1 ap Frea 16,611 Ghiz 65,24 d8n 1 o Frig 24,775 Bz -62.51 d8s
TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0
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8. Spurious Emissions - Radiated -

8.1 Measurement procedure
[FCC 15.247(d), 15,205, 15.209, KDB 558074 D01 v04, Section 12.1]

Test was applied by following conditions.

Test method : ANSIC63.10
Frequency range : 9kHz to 25GHz
Test place : 3m Semi-anechoic chamber
EUT was placed on . Styrofoam table / (W)1.0m x (D)1.0m x (H)0.8m (below 1GHz)
Styrofoam table / (W)0.6m x (D)0.6m x(H)1.5m (above 1GHz)
Antenna distance : 3m
Test receiver setting Below 1GHz
- Detector . Average (9kHz-90kHz, 110kHz-490kHz), Quasi-peak
- Bandwidth : 200Hz, 120kHz
Spectrum analyzer setting Above 1GHz
- Peak ;. RBW=1MHz, VBW=3MHz, Span=0Hz, Sweep=auto
- Average ;. RBW=1MHz, VBW=10Hz, Span=0Hz, Sweep=auto

Display mode=Linear

Average Measurement Setting [VBW]

Duty Cycle Ton Tott . .
Mode Determined VBW Setting
(%) (us) (us)
IEEE802.11b 99.22 1024 8 10Hz (Duty Cycle = 98%)
IEEE802.11g 99.42 1364 8 10Hz (Duty Cycle = 98%)
IEEE802.11n(HT20) 99.22 1276 10 10Hz (Duty Cycle = 98%)

Although these tests were performed other than open area test site, adequate comparison measurements
were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results that
correlate with the ones of tests made in an open field based on KDB 937606.

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop antenna,
Biconical antenna, Log periodic antenna and Double ridged guide antenna). The antenna is positioned both
the horizontal and vertical planes of polarization and height is varied 1m to 4m and stopped at height
producing the maximum emission. As for the Loop antenna, it is positioned with its plane vertical, and the
center of the Loop antenna is 1m above the ground plane.

The EUT is Placed on a turntable, which is 0.8m/1.5m above ground plane. The turntable shall be rotated for
360 degrees to determine the position of maximum emission level. The test results represent the worst case
emission for each emission with manipulating the EUT, support equipment, interconnecting cables and
varying the mode of operation. Sufficient time for the EUT, support equipment, and test equipment are allowed
in order for them to warm up to their normal operating condition.

- Test configuration

Test room Measurement room

Spectrumanalyzer /

Antenna ; Preamplifier Receiver
Cable system

TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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8.2 Calculation method

[9kHz to 150kHZ]
Emission level = Reading + (Ant. factor + Cable system loss )
Margin = Limit — Emission level

[150kHz to 25GHZ]
Emission level = Reading + (Ant. factor + Cable system loss —Amp. Gain)
Margin = Limit — Emission level

Example:
Limit @ 4824.0MHz : 74.0dBuV/m (Peak Limit)
S.AReading =49.5dBuV  Cable system loss = 8.4dB
Result =49.5 + 8.4 = 45.1dBuV/m
Margin =74.0 - 45.1 = 16.1dB

8.3 Limit
Frequency Field strength Distance
[MHz] [uv/m] [dBuV/m] [m]
0.009-0.490 2400/ F [kHZ] 20logE [uV/m] 300
0.490-1.705 24000 / F [kHZ] 20logE [uV/m] 30
1.705-30 30 29.5 30
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Above 960 500 54.0 3
Note:

1. The lower limit shall apply at the transition frequencies.

2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are based on average
detector, however, the peak field strength of any emission shall not exceed the maximum permitted
average limits, specified above by more than 20dB under any condition modulation.

TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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8.4 Test data

Date : May 15,2017

Temperature ;234 [C]

Humidity ;458 [%] Test engineer

Test place : 3m Semi-anechoic chamber Tadahiro Seino

Date :  May 16, 2017

Temperature : 234 [C]

Humidity : 458 [%] Test engineer

Test place : 3m Semi-anechoic chamber Tadahiro Seino

Date : May 18, 2017

Temperature . 238 [C]

Humidity : 353 [%] Test engineer

Test place : 3m Semi-anechoic chamber Tadahiro Seino
TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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8.4.1 Transmission mode

[11b]
Channel Low
BELOW 1GHz

ik RADIATED EMISSTON  dedoioionk
3m Semi—anechoic champber

TUV SUD Zaeta Lrd. {DATA Sheet No.01>>

Company name RA Corporation

s KYDCE
Bl -

Ao : T.Seino
JHumAtm  ; 23.8[C] 35.31%

Serial No N/A
l'est mode ¢ 11h Tx chilow
dBla Vim)

Standard - FOC Part. 15 subpartC

18 May, 2017

60 T T — T T T T T T T T e - - - -niia
- I | i [ | 1 i i I [ FCLC F-‘II".ln. '-|.||r|'l-\l|_L[
F S | b | ——— Limeap)
B ! : B : : : : ' Lo OLMH=z 11h Tx Low?
0 " ol | : i | | E g ——  Peak level(H,PK)
C i I i I PR N L Peak lewel(V.PK)
r 1 [ T I | i | | [
1 1 1 1 1 1 1 1 1 1
- i T ) i i i i i [
10 [ | | 'R | | | | | o
r 1 [ I | I i i 1 [
1 [ B | I i 1 1 [
= 1 [ T | | i 1 1 [
= L 1 [ I | I 1 1 1 [
a0 — R : I
— r 1 I [ | | 1 [ 1 I
- 1 ] 1 ] ] ] 1 1 1
- 1 [ | 1 it gl
1 [ T 1 1
20 Pl L . —
1 1 1 ] ] 1 1 1 1
1 B2 By EX I 1 i 1 [
1 1 1 | 1 I 1 [
1 1 1 1 1 1 1 1
1o : ; . : —— —
- 1 I 1 I 1 1 1 1 1] 1 1
L 1 [ T I 1 1 1 [
N I [ T | 1 1 1 o
1 I 1 I I I 1 1 1 I 1
- i [ I i i i i i [
0 y 1l ; ; } } ! !
30.000 a0.000 100000 500.000 1000.000
Frequency MHz
Final Result
No. Frequency (F) c. f Height Angle Remark
[MHz] [dB(1/m)] [em] A

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
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ABOVE 1GHz
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wrwaakd  RADLATED EMISSLON

3m Semi-anechoic

A A

chamiser

TV SUD Zacta

Lid

Company name
ELIT

Model No.
b | Mo.

-

PO ration

DATA Sheet No.022>

FCC Part, 15 subpart ¢
: T.5eine
1 23.4[C) 45.81%

{FCC C.GHz 3m»
——— LianitiP

Level
LN LN UL LN LN RN LR

15 May, 2017

1
1 1 =] 1
I 1 1 1 1 1 [
0 E 1 l i ——
o} 1 1 1 1 1 1 11
£ I 1 1 l 1 1 [
30 B t t t t t t +—t
E | 1 1 l 1 1 [
C I 1 1 I 1 1 1 I
Ay 1 1 1 1 1 1 1 1
20 = | | | | | | [
= 1 1 ] 1 ] 1 1 1
o o 1 1 1 1 1 1 [
10 T 1 1 T 1 1 (B
- 1 1 1 1 1 1 1 1
& 1 1 1 1 1 1 [
]
LO00.000 2000.000 SO00.000 LOOR0.0040 1 8OG0.000
Frequency MHz
Final Sesult
Ne  FPreguessy (P} Reading Heading o o Result Linit Linit M¥orgin Sergim  Height  Amgle Reserk
. . | A¥ . FE PE AN PE: AT I .
¥R=] B V)i dBim B Ly Vi) [ ¥ia)l [4B{ p Vimpl (48] dBi ivm) i
1. 482+ 000 H 50. 38. 55.3 T+ 540 147 1.0 1400 114
2 4BZe QOO W 50.2 38 SE.8 Te£L0 40 134 Tz 2180 2830

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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[11b]
Channel Middle
BELOW 1GHz

wioperik RADTATED EMISSEION ook
3m Semi—anechoic champber

FUY 5UD Lacta Ltd. IXATA Shest No.Oda»

Company name
EUT

Model No.
Berial No.

Test mode

dBL u Viom)

Standard r FCC Part. 15 subparti

Lo
Hum,Atm

¢ 11b_ Tx ch:Middle Note?

18 May,2017

60 e ;
L 3 17 : T 1 1 1 1 1| <FCCPartl5 subpariC
C | Lo | | Do pov | T Limiti
C : ! AR ! : : : : i o 02 MHz_11b Tx Mi '
50 | 1 [ 1 1 | I 1 [ Peak lev
C | oo i | i [ 1 Peak levellV.PR)
L I ] I ] 1 1 [} I | I ] |
1 1 1 1 1 1 1 1 1 1
- | ] | ] ] ] I | | | 1 |
0 L i ' | i i | | [
L | 1 | 1 1 1 ] | | | 1 |
| 1 | 1 1 1 ] | | | 1 |
i | I | I 1 1 I | | | 1 |
? = | 1 | 1 1 1 1 | | | 1 |
P o0 . : e
=3 | ] | ] 1 1 ] | | | 1
r | ] | ] 1 1 | | |
. | 1 | 1 1 | |
I 1 | 1 I | u |
| ] | 1 ] 1, 1 |
] | ] ] ] | ] |
1 I 1 1 1 | | 1 |
| 1 I 1 1 1 | I I 1 I
| e il I 1 1 | I I 1 |
1 | " 1 I I 1 1 ]
| I | I | 1 |
T T T T T T T T T
- 1 1 1 1 1] 1] 1 I 1 1 1
. | ] | ] ] ] | | | 1 |
L I ] I ] I I I | I ] |
1 1 1 1 1 1 1 1 1 1 1
r | I | I I I I | | | 1 |
0
20.000 50.000 100.000 500,000 1000.000
Frequency MHz
Final Result
No.  Frequency (F) e. Height Angle Remark

[MHz] [dB(1/m)]  [em] B

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11b]
Channel Middle
ABOVE 1GHz

widdgdor HADLATED EMISSION  siioksik
3m Semi-anechoic chamber

TUY SUD Zacta Ltd “DATA Sheet No.04>; 15 May, 2017

Company name  : KYOCERA Corporation

Note2

m}

E | : ' : N <FCC C.GHz 3m>
! : ! [ N N ——— Limit(PK)
100 E 1 1 1 1 1 1 1 1 ILh Tx Mid>
g0 E ; i ' ! ' ok Peak levellH.PR)
E | . ; i ; A [ Pesk lewvelll .}‘I\".
0 E | 1 | | 1 | | | ellH, PR
i E | | | | 1 | T H. AV}
i t t t t . t +—t WV P
i0E i i i R S R B V.AV)
E i 1 | | | i [
i | | | | | | [
= 6l T T T T T T
> E I 1 l T3 -
E E I 1 |
= Sl
e 1 1 ] 1
1 1 1 n 1 I [
i 1 1 1 1 1 1 [H!
E T T T T T T T 1
: | N N Rl
an E " ' ' Lt —
F l | | | | l [
C 1 1 1 1 1 1 1 1
0 E I 1 1 1y 1 I 1 I
E 1 1 | | [ ] T
= 1 1 1 1 1 1 1 1
= 1 1 1 | 1 1 [
{1 B T 1 1 1 T [ T 1
c 1 1 1] 1 I 1 1 1
E | 1 1 1 1 | [
b
LCO0, 000 2000,000 S000,000 10000, 000 18000, 000
Frequency MHz
Fianzl Result
Ne:  Pregueney (B} Reading e f Hesult Hegult Limit Limiz Morgfn  Margin Height Angle Remork
PR . BE . . EE oAy i PE AV o .
(3 [EB{1ah] [aB{p V)] [dB{p¥/d] [dB(u¥ia)l [dB({p Vil [d483 faBY fea] %13
1 457+ 000 H 26 591 £ T& 0 e 0 14 & ad 125 0 1£ 0
2 4874 000 3 8.8 a8 e 47,2 740 520 14 & E8 e N R
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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widr RADIATED EMISSION
3m Semi-anechoic chamber

kL= =2 1z

TUV SUD Zacta L

1d

LCompany name

est mode
dB{ g Vi m)

» KYOCERA Corporation

CHIE

: 11b_Tx ch:High

ZDATA Sheet No.05>>

seandard

Ciperator : T.5eino
Temp,Hum,Atm : 23.8[C] 35.3%
Notel 1

Noted

» FCC Part.15 subpartC

18 May,2017

FCC Part15 subpartC

———  Limiti@QP
03.MHz 11b Tx High
———  Peak levellH.PK)

[ Peak levellV,PK}

1
20 i ] —
I 1 I 1 1
I I 1 I I 1 1
I I 1 I I 1 1
I 1 1 1 I 1 1
10 ! ; T ! ———— —
C | oo | i Lo P
- 1 1 ] 1 1 1 I 1 1 1 1
1 1 ] 1 1 1 1 1 ] 1 1
p L ! A I e I ! ! ! ! ' L1
30,000 50.000 100,000 500,000 1000.000
Freguency MHz
Final Result
No.  Frequency (P) c. E Height Angle Remark
[MHz] [dB(1/m}] [em] "3
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11b]
Channel High
ABOVE 1GHz

shdckkick HADLIATED EMISSION ki
Jm Semi—anechoic chamber

FUV SLID Zacta Lad. DATA Sheet No.06>> 16 May, 2017

Company name ; KYOCERA Corporation  FCC Part. 15 subpart ¢
EUT : Mobile : T.Seino
Model No. EAM - 23 AIC ) 45,815
Serial Mo :NAA .
Test mode : 11b_Tx_ch:High
did u V/ml]
IO T T T T T T T T el g 3y
E 1 1 | 1 1 1 1 1 FCC C_ GHz 3m>»
E : ] £ ! : ] . 1 Limit{PK}
Lo : i I ! : R “03_ GHz_11b_Tx High>
] E ! L : : : R - —_— |-i-.'.*.h In-.'eI!r".,I-'I-'\.}
E 1 1 | 1 1 1 [ : eak level(V.PK)
C i i I i i i [ “mission |
80 e 1 1 l 1 1 1 1 Emissian le
0 E : : —
E 1 1 | 1 1 1 1o
- F 1 1 | o 1 1 [
b bl - T T T 3 T T T
= E 1 1 1 T
z E e 1
E 1 1 I 1 1 1 [
10 i i i i
: | N EEEE
W E + t . 1 ' ——
E 1 1 I il 1 1 [
b 1 1 I n 1 1 1 1
THY 1 1 1 1 1 1 1 1
= | | | | | | T
= 1 1 1 1 Ll 1 1 1
wF i i i i i i [
{1 o 1 1 T 1 1 1 1
- 1 1 1 1 1 1 1 1
E i 1 | I 1 1 T
]
1000.000 2000.000 SU00.000 10000.000 18000.000
Frequency MHz
Final Resuly
e Freguensy (F) Beadimg Reeding % § Razul Reault Linit Limix Margin Morgin Height angle Bepsrk
7 i 3 4 = 2 ]
Vim}] (48] [dB femi [0 ]
1 =il 14.0 1480 11.0
2 i} 143 218.0 3330
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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[11d]
Channel Low
BELOW 1GHz

kil RADIATED EMISSION  doiokoiis
3m Semi-anechoic chamber

TUV SUD Zacta Ld. ‘DATA Sheet No.072> 18 May, 2017
Company name KYOCERA Corporation Standard : FCC Part.15 subpartC
: Phone ; T.5eino
: EAM : 23.8[C 1 35.30%
0 :NAA :
l'est mode 1 11g Tx_ch:Low
dB{ gV m)
i) . . =
oL 1 T i i i T A ‘FCC Partl5 subpartC >
S i ! S T Limit (QP)
] | | [ ] 1 ] ] 1 [ 0L MHz 11g Ta Low?
B 1 | | 1 1 1 I 1 1 | ) 1 i1 DY
50— 1 | o 1 | 1 | | (R ’V Peak |f"‘"'|'r"-,|.'h-"
- 1 1 1 [ 1 1 1 1 1 [ Che axa )
C ! e ! ! H ! ! ki Peak levellV,PE)
L ] | | 1 ] ] | ] ] | ] ]
1 | 1 1 T L} 1 1 1 ] 1 1
- 1 | i 1 I 1 1 | [
40 H N | | ; | H ; M
- 1 | | I 1 1 | 1 1 | 1 1
L 1 I | 1 1 1 | 1 1 | 1 1
1 1 ] 1 1 1 1 1 1 ] 1 1
r 1 | I 1 1 I I 1 1 I 1 1
- [ 1 I I 1 1 1 | 1 1 I 1 1
= W0 1 I [ 1 I 1 1 I L1
% h L 1 I | I ] ] | ] ] | I 1
el 1 | | I ] 1 | ] ] | [}
— ] | | ] ] 1 1 ] |
= I | I 1 I | ] I
1 | | 1 1 1 1
20 T i . T
| | 1 ] ] ] | ] 1
] | | 1 ] 1 1 ] | 1 1
1 | 1 1 1 1 | 1 1
1 1 1 1 1 1 1 1 1
1 1 1 1 | ) 1
It T T T T T T T T
- 1 1 1 1 1 1 1 1 1 1 1
- ] | | 1 ] ] ] ] | ] ]
L ] | | 1 ] ] ] ] | ] 1
1 1 1 1 1 1 1 1 1 1 1
. B 1 | | I ] ] | 1 ] | ) I
30,000 50.000 100000 500,000 1000.000
Freguency MHz
Final Result
No.  Frequency (P) e.f Height Angle Remark
[MHz] [dB(1/m)] [em] ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]

2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17130-0
FCC ID: JOYEA34



Page 40 of 74

[11d]
Channel Low
ABOVE 1GHz

wpwidkl RADIATED EMISSION  sokdioiior
. 3m Semi-anechoic chambe:

TV . SUD Zacta Litd. DATA Sheet No.Q8>> 16 May, 2017
Company nams KYOCERA Corporation Standard : FCC Part. 15 subpart €
EUT ohile Phone Operatos : T.Beino
\ Temp, Hum,Atm :23.4[C1 45.8%
MNaotel
h:Low MNoted
E 0 | 0 | B {FCC C:GHz 3m
g E ; ; : : N —— Limit(PK}
100 ¢ : ! ! : : T 701 GHz_11g Tx Low>
gy E 1 i 1 i | i | | === |'.'{".1'r'. lew ..!"i‘\}
™ E : : : : : : : : Peak levellV ,PR)
r 1 I 1 I I I [ Emi
B0 E
- 1 | 1 | | | 1 1
o E | | | | N
N E 1 | ] | | | ] 1
- 1 | ] | | | ] 1
- 60F I i i ' —
- - ) | | I )
) C 1 |
o o) -
E i;;W 1 1 =i
1 I 1 I I I 1 1
wE i i i T
g : I N N N
a0 E + . : . : —
- 1 I ] I | I ] 1
: 1 1 1 1 1 1 ] l
'J:II 1 1 1 1 1 1 1 1
=E B 1 1 1 1 | 1 1 1
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N ] | 1 | | | ] 1
e F 1 1 1 1 1 i T 1
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F 1 | ) | | | 1 1
U
LOOO.000 2000.000 SO00.000 10000, 000 L0000, 000
Frequency MHz
Final Fesult
¥z Pregueasy (F) Hesding Reading c. £ Result Result Linft Limit Mergin Mergin Height Angle Jemerk
i PR AR —_—: . i . . EE o A¥ 2 FE A o o
[¥Hz] [AB{p V)] fdB{ V)] [dB{1/m}} [dB{u¥im)] [4Bigm (B (u¥Via)l [dBEe Vigpl [dRY 1483 [en] ]
1 4824 000 H al. 1 ir1 B4 a8 5 T80 540 15.5 Ba 158 13.8
L & S R .5 itz 22 588 T& 0 =E ) 15.1 B4 234 320

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17130-0
FCC ID: JOYEA34



[11d]
Channel Middle
BELOW 1GHz

FRE R
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RARLATED EMISSION sdorsckss
3m Seml-anechoic chamber

U SUID Zacta Lid.

DATA Sheet Mo, 043>

18 May, 2017

Company name | KYOCERA Corporstion Stand : FCC Part. 15 subpartC
EUT : Mobile Phone Ope r : T.Seino
Model No. i 3 lemp,Hum, Atm  : 23.8[C1 35.3%
Serial No t NAA Notel
Test mode : 11g Tx ch:iMiddle Notel
uV/m)
6l - :
W ! R i | i B N fFCC Part15 subpartC >
C | oo i i A b o Limit(QR)
L 1 1 [ | 1 1 | 1 [ <02 MHz_11g Tx Mid
50— | R | i | o o ————  Peak leveltH,PK)
§ ; oo ; ! Lo Lo Peak level(\,PK)
[ 1 1 1 ] 1 | | [] | [} [} 1
1 1 1 1 T t 1 1 1 1 1 1
= 1 1 1 1 1 | | 1 | 1 1 )
l[' L 1 1 1 1 1 | | 1 | 1 1 )
L ] ] 1 ] 1 | | ] | ] ] ]
] ] ] ] 1 | | ] | ] ] ]
r 1 ] 1 ] 1 | I 1 | 1 1 1
= - 1 1 1 1 I | | 1 | 1 1 1
£ 30 | — l l T .
e 1 1 1 1 1 | I 1 | 1 [}
1 1 1 1 1 I ] I 1
1 1 1 1 1 1 |
1 1 1 1 1 1 u 1
20 L . —
1 1 1 I | | 1 1 ]
i ] 1 ] I | I | ] ] ]
] ] 1 1 | I | 1 ] ]
1 1 1 ] 1 1 1 1
10 ; ; ; ; — —
- 1 1 1 1 1 1 1 1 1 1 1
- 1 1 1 1 1 | 1 | 1 1 1
. 1 ] ] ] 1 | ] | 1 1 ]
1 1 1 1 1 1 I 1 1 1 1 1
r 1 1 1 1 ] | | I | 1 1 )
U
30,000 50.000 100,000 500.000 1000000
Frequency [MHz
Final Result
No. Frequency (P) ) Height Angle Remark
[MHz] [dB(1/m)]  [em] |
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]

2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17130-0
FCC ID: JOYEA34
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[11d]
Channel Middle
ABOVE 1GHz

whdirdk RADLATED EMISSEON  sokdekdkk
3m Semi-anechoic chamber

UV SUD Zacta Lid. CDATA Sheet No 103> 16 May,2017

Company name : FCC Part. 15 subpart

BUT ! » T.5eino
Model No. : EAM : 23.4[C] 45.8(%
sSerial No. tMNSA :
lest mode : 11g Tx_ch:Middle
dBE g Vim)
HE ! ! N R ‘FCC € GHz 3m)
. F ! ! ! ; N R —— Limit(PK)
100 | ! | : : ! o 02.GHz 11 Tx Mid>
E ——  Paak level(H,PK}
90 F : : : Pt i
- 1 I I 1 ] 1 ] 1
. 1 I I 1 I 1 I 1
a0 |
- 1 I I 1 I 1 I 1
0 E ] i i i T R
- 1 I I 1 I 1 I 1
- 1 | | 1 | 1 | 1
= L0 R T T T T T T T
= E 1 I 1 I 1
: P 1 1 )
A E iil;;;lw | | il 1
1 I I 1 I 1 I 1
0k i i i 1
C 1 I I 1 I 1 I 1
- 1 I I |1 1 1 I 1
- 1 I I 1 1 1 [} 1
- 1 I 1 1 1 1 I 1
Ay 1 1 1 1 1 1 I 1
I [ ] | I ] | o
- 1 1 1 T 1 1 I 1
I F i i i (R T E
: 1 1 1 1 1 1 1 1
. E 1 I I |1 I 1 I 1
100,000 2000,000 000,000 L0000, 000 18000.000
Frequency MHz
Final Fesult
e, FPregusaey (P} Reading HReading e f Hezult Teauln Linft Margim Height Angle Remerd
FE AY PE Al PE A%
[dR{n 3] [dB{p 3] [dE(1/n}] [dB{xVim)] [dB{uY¥in}l [dB{xV/n) ia] d. ]
1 | 45 8 3B 86 S8 4 47 0 740 7.0 17.0
2 F Sl 2 k5 A 58.B 471 Te 0 &8 324 0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA34



[114]
Channel High
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BELOW 1GHz

wiopikik RADTATED EMISSION oo
Im Semi—anechoic chamber
FUNV SLD Zacta Lid. ‘DATA Sheet No. 113> 18 Moy, 2017
Company name ¢ KYOCERA Corporation Standard A= Part. 15 subpartC
ELF ¢ Maohile Phone Oiperator i
EAl4 I Hum,Atm 35.30%
s NAA
¢ 11g Tx_ch:High
dB u V/ml]
il T T LI E— T T T T T T 1 A P g
- 1 1 o 1 1 1 1 1 [ FCC Partld subpartC >
- I 1 1 1 I I 1 1 I 1 1 1 — 1T
L | [ I I 1 1 | 1 [ Li QF) ]
1 1 1 1 I T 1 1 I 1 1 ] oy
» | [ N | 1 1 1 | 1 [
50 | 1 [ 1 1 | | | [
- I 1 1 I I 1 1 1 I 1 1 1
[ | [ N | 1 l I | 1 [
r I [ N | l T i T i 1
1 1 1 1 1 1 1 1 1 1
- I TR [ i [ 1 1 1 I I [
“’I I 1 1 I Il 1 Il 1 Il 1 I 1
L I 1 1 I I 1 1 1 I 1 1 1
I I [ N 1 1 1 I 1 [
I [ N 1 1 1 I 1 [
- | [ N | 1 1 1 | 1 1o
o L | [ 1 | | I 1 [
= i 1 1 I 1 1 1 1 1 L1
% Wk | [ [ 1 [ | 1 (T
— | [ I | 1 I 1 1
- | [ N | 1 I I 1
- | [ T | I 1 | |
I [ T | | 1
| [ A [
(] 1 1
[ I 1 | 1 [
I [ T I l I 1 [
| b I 1 I 1 1o
1 1 1] 1 I 1 1 ]
| 1 | | l [
T T T T T T T T T
- I 1 1 I I 1 1 I 1 1 1
L | [ N | I I I I [
L I [ N | I I I 1 [
1 1 1 1 1 1 1 1 1 1 1
o | [ N | 1 1 1 | I [
]
30,000 50,000 100000 500.000 1000.000
Freguency MHz
Final Result
No. Frequeney (P) c. Height Angle Remark
[MHz]1 [dE(1/m)]  [em] 1

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17130-0
FCC ID: JOYEA34



[11d]
Channel High
ABOVE 1GHz

LR S L
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RADIATED EMISSLON  solooks:

3m Semi-anechoie chamber

TUV SUID Zacta Lid,

KYOCERA Corporation

Company name :
ELT :
Muodel No.

Serial No.

“DATA Sheet No, 125

L6 May, 2017

: FCC Part.15 subpart €

+ T.5eino
23 4[C) 45.8%

FCC C_.GHz_ 3m»
T it

o
=
LB LIRS LA LI AL LB LN AL

Leval

1000000 2000.000

000,000
Freguency IMHz

10000, (0 18000, 000

Finsl Zesult

Ny Fresusney (P} Resding

BE ¥ T

[4Hz] dB{p V)] [dB{uV)] [4B{
1 40224 000 H 502 kL)
Bo40re OO0 ¥ 50.2 383

Note:

Mergin Height Angles Remark

AY (34 AT

1 [aB{e Vel 48] fB] fead T
= i [ 1390 180

14 8 &8 215.0 330

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17130-0
FCC ID: JOYEA34
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[11n(HT20)]
Channel Low
BELOW 1GHz

wikdiik RADIATED EMISSION  solcknk
3m Semi-anechoic chamber

UV SUD Zacta Lad “CDATA Sheet No, 132> 18 May, 2017

Company mname
EUT

Standard r FCC Part.15 subpartC
Operator : T.5eir )
Temp,Hum,Atm @ 23.8[C1 35.30%]

'.| est mode ¢ 11ln Tx ch:Low ‘\mr.-'.’
dBla V7im)
(o T T : ; ] T T | <FCC Parti subgartC >
- I I 1 I I I I I 1 I I 1 d— | i"“.||t‘||r|l
r : b | | b v il €01MHz 11n Tx Low>
F I I 1 I I I I I 1 I I 1
50 I | [ | | | 1 I [ ’V —— Peak levellH.FK)
N 1 1 1 1 1 1 1 1 1 I I 1 toan g | SR )
C | L | | | ! | I eak level(V,FR)
L I I 1 I I I I I 1 I I 1
1 1 1 1 t t 1 1 1 1 1 1
o I I 1 I I I I I 1 I I 1
lu‘ L I I 1 I I I I I 1 I I 1
= I 1 1 1 I I I I 1 I I 1
I I 1 I I I I I 1 I I 1
— I I 1 I I I I I 1 I I 1
= —~ I 1 1 1 [} [} I I 1 I I 1
© a0 L : —
—_ I 1 1 1 I I I 1 1 1 I
I 1 1 1 I I I 1 I
I 1 1 1 I I I I |
I I 1 I I I 1
P . e
I 1 I I I 1 I I 1
I I 1 I I I I 1 I I 1
I I 1 [} I I 1 I I 1
1 1 1 1 1 1 1 1
10 I : . I — —
= 1 1 1 1 1 1 1 1 I I 1
2 I I 1 I I I I 1 I I 1
£ I I 1 I I I I 1 I I 1
1 1 1 1 1 1 1 1] 1 1 ]
o I I 1 I I I I I 1 I I 1
4 ! ! ! ! ! ! ! e
30,000 50.000 100,000 00,000 1000000
Frequency iMHz
Final Result
No. Frequency (P) c. T Height Angle Remark
[MHz] [dE(1/m)] [em] [* 1

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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[11n(HT20)]
Channel Low
ABOVE 1GHz

sk RADLATED EMISSION ek

3m Semi—anechoic chambeor
UV -SUD Zacta Lid. "DATA Sheet No, 1422 16 May, 2017
Company name © KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT hone Ope r : T.Seino
Model Mo T Hum,Atm 23.4[C] 45.8[%
Serial No. N Mot -
l'est mode ¢ LI T ch:Low Note2

FCC C GHz 3m;
Limit(PR}
<01 GHz_11n Tx Low>
———  Peak level(H,PK)
Peak level(V,PR)

HH. PRI

|

|aval

20

I

iy
i

1000000 2000,000 SO0G0.000 LOO00,000 18000000
IMHz

Final Fesult

Ne  Freguemey (F] Hezfing Ssading "% o Hesult Rasult Linit Limit Mavgim Mergin Height Angle Hamerz
EE AV PE AV PE A F £
[aHz] [MB{aT] L (1
1 4824 00 H 45 7 382 8
O b2 3.3 8

wp]l [48(g V] [B{eVio)] [#B(aV/a)] [8B{x V/a)] 4B (28] [ea] Lol |
N 58.1 e 720 5 T.& 1830 200
B 55.8 # 5 2830 3400

L)

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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[11n(HT20)]
Channel Middle
BELOW 1GHz

whwkik RADIATED EMISSTON ek

3m Semi—anechoic chambet

UV SUD Zacta Lid. ‘DATA Sheet Mo.15>> 18 May, 2017

yrporation Standard : FCC Part. 15 subpartC
Operator : T,Seino
lemp Hum, Atm : 23.8[C1 35.3.%

Company name
EUT

Model No.
Serial No.

l'est mode
dBY e Vi m)

60 _— . -
= i R i i i B i Lo “FCC Partl5 subpartC
- I 1 1 1 I I I I I 1 1 1 ! |.' 1 L}I))
L | 1 1 1 I I | | I I I I )
L 1 1 1 [ 1 I I ] 1 [ <02 MHz 11n
so ) o i i o - LPK)
S Lo : A NN S O (O Peak level(V.PK)
L | | ] | | | | | [] | | [}
1 1 1 1 1 1 1 1 1 1
- 1 1 (] 1 1 1 1 I [
lr: 1 I 1 I } I I I } I I }
L | | 1 | | | | | 1 | | I
L | | 1 | | | | | 1 | | )
| | 1 | | | | | 1 | | )
r | | 1 | | | | | 1 | | )
= = | | 1 | | | | | ] | | ]
= ) 1 I [ | I I I 1 I [
= E | | 1 | | | | | 1 | | 1
-t | | 1 | | | | | I | |
| | ) | | | | ] |
| | 1 | | | | [} |
| I 1 I I | 1
20 [P — . —
| 1 | I | 1 | | 1
| 1 1 1 I. I I I I I I
| 1 1 I | I I I I
1 b I 1 1] 1 1 1]
10 I ; . I —— —
- 1 1 1 1 1 1 1 1 1 1 1
- | | I | | | | ] | | I
- | | ] | | | | ] | | I
] 1 1 1 1 1 1 1 1 1 1
B | | ] | | | | | ] | | ]
]
A0.000 50.000 100,000 500,000 1000, 000
Freguency MHz
Final Result
No. Frequency (P) c.f Hei1ght Angle Remark
[MHz] [dB(1/m}] [em] | G

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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[11n(HT20)]
Channel Middle
ABOVE 1GHz

shwgnak  RADIATED EMISSION sdcwokis
dm Semi—anecholc chamber

TUV SLID Zacta Lid <DATA Sheet No. 16> 16 May, 2017

Company name : KYOCERA Corporation :» FCC Part.15 subpart C
EUT i Mobile Phone 0 : T.5einn
Model Mo. - lemp, Hum,Atm : 23.4["C1 45.80%
bt | No. NSA MNotel :
[est mode » 11n_Tx_ch:Middle Note2
dB{ u V7 m)
110

FEC CC

— Limit{PK)
02 GHe 1ln Tx Mid
— Peak levell

104

a0

|av|

LO00.00 2000000 000,000 10060000 18000000

Freguency MHz

Finel Result

Yo, FPregquency (F) ZReading Resding f-5 +
FE AY

21 [dB{xV)] [dB{s W] TdB{1/a)] L

4000 H 45 % 385 8.6

+ 000 ¥ 457 &3 BB

1 4BF
2 48R

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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[11n(HT20)]
Channel High
BELOW 1GHz

sk RADIATED EMTSSION skt
3m Semi—anechoic chambeor

TUV SUD Zacta Lid. ‘DATA Sheet No.175 18 May, 2017
Company name ' A Corporation : FCC Part.15 subpartC
EUT : Mohi hone or :
Muodel No : EA3 Temp,Hum,Atm
al MNo. s NAA MNotel
mode ¢ L1n T cheHigh Mote2
sl
L i T B A o . i i K i FCC Part15 subpartC
C | oo | | R R Lo Limit(C2F)
1 1 1 1 I 1 1 1 I 1 1 1
B | ] 1 | | ] ] ] | ] ] ]
oF | YN | IR {
: | I ) | | ] 1 1 | 1 1 1
= | ] ) | | I [} [} | 1 1 ]
I 1 1 1 t t 1 1 1 1 1 1
- I 1 1 | I 1 ] ] | 1 1 1
10 ; -l ; i ; ; : & 5
L | 1 1 | | 1 1 1 | 1 1 1
| | 1 1 | I 1 1 1 | 1 1 1
I 1 1 1 I I 1 1 I 1 1 1
I~ | 1 1 1 I I 1 1 I 1 1 )
= = | 1 1 | | I ] 1 | ] ] ]
g 30 | ) | | i o
— 1 1 [ 1 | 1 l 1 1
I 1 1 I I 1 1 I 1
| ] I | | 1 I |
| 1 1 | | ] ]
5 1 o [ |
e ] ] | | ] ] ]
1 1 | | 1 | 1 1 1
| 1 1 | | 1 1 | 1 1 )
| ] 1 | 1 1 | 1 1 1
1 il 1 1] 1 1 T T 1
A | ] ] | ] ] ]
I.“ T T T T T T T T T
- ] 1 1 1 I 1 1 | 1 1 1
- | ] 1 | | ] ] | 1 1 I
- | I ) | | ] 1 | 1 1 I
1 1 1 1 1 1 ] 1 1 1 1
B I 1 1 | | I 1 1 | 1 1 1
0
30,000 50,000 L0000 A00.000 130,000
Freguency :.'\H"':':.'
Final Result
No. Frequency (F) ¢. f Height Angle Remark
[MHz] [dB(1/m)] [em] %1
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]

2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17130-0
FCC ID: JOYEA34
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[11n(HT20)]
Channel High
ABOVE 1GHz

wikkiokd RADIATED EMISSION sk
3m Semi-anechoic chamber

TUV SUD Zacta Ltd. DATA Sheet No. 18>} 16 May.2017

Company name  : KYOCERA Corporation
: M hone

fFCC C.GHz_3m
——— Limit(PK)

03 GHz Iln_ Tx_High
———  Peak |level(H,F

0%
L LI L L L LR R L

vl

o
100,000 2000,000 SO00,000 L OO0, 000 18000.000

Frequency MHz

Finel Sssulz

Na.  Fresueacy (F) in bergin Height Amgle Remerk
Ay

@} fml T3
B 1s0n 1200
L5 2270 3460

[uHz]
1 4874 M@ B
2 4024 000 ¥

&
l'_
B
s
T
5]
s
&
n
B
i ||>E5

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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8.4.2 Receive mode

Channel Low
BELOW 1GHz

sickikat HADIATED EMISSION
3m Semi-anechoic

Edrihiok
chambe

TUV SUD Zacta Lad “/DATA Sheet No. 195> 18 May, 2017
Company name EXOCERA Corporation Standard = Part. 15 subpartC
EUT : Mobile Phone Oiperator
Miodel Mo EA34 Temp, Hum, Atm 35.30%]
Serial No. CNSA
['est mode : Hx_ch:Low
dB g Vo ml
n'r} T T T T T T T T T T T T y - g ¥, - B -
- 1 1 1 1 1 1 1 1 | 1 1 I FCC Partlb -|l:I:[uL['lﬂ »
- | I I I I ) | 1 | I | | Limit (G
- | ] I ] I I | 1 | I I I
r 1 1 [ 1 1 1 1 1 T 201 MHz_Rx_Low}
wf o e | IR [ ek level(H.p10
e T3 : . Peak level(V',PK}
L | 1 1 1 1 1 I 1 ] [} | |
1 1 1 1 1 1 1 1 1 1
- | 1 ] 1 ] ] | ] | ] | |
lL' L | 1 1 1 1 1 | 1 | 1 | |
L | I 1 I 1 1 | 1 | 1 | |
| ] 1 ] 1 1 | 1 | ) | |
r | [} I [} 1 1 | 1 | ] | |
= = I 1 1 1 1 1 | 1 | 1 | |
: a0 —1 ot : e
- | 1 1 1 1 1 | 1 | 1 |
1 I 1 I 1 1 1 | I
1 I 1 I 1 1 ] |
| I ] I ] ] P |
20 i . —t
1 1 1 1 1 | 1 | |
| I I ] I i 1 | I | |
| | I ] i 1 | I | |
1 1 1 1 1 1 1
| 1 1 | 1 | |
10 T T T T T T T T
- 1 1 1 1 1 1 1 1 1 I ]
- | 1 1 1 1 1 1 | ) | |
L | 1 1 1 1 1 1 | ) | |
1 I Ll I 1 1 T 1 1] 1 1
B | 1 1 1 1 1 | 1 | 1 | |
0
30,000 50.000 100, 000 500000 1800004
Frequency MHz
Final Result
No. Frequency (P} &t Heoight Angle Remark
[MHz] [dBC1/m ] [em] ™1
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17130-0
FCC ID: JOYEA34
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Channel Middle
BELOW 1GHz

wxkermk RADIATED EMISSION  #doriskes
3m Semi—anechoic chamber

UV SUD Zacta Lid ““DATA Sheet No.20x> 18 May, 2017
Company name KYOCERA Corporation Standard
EUT : Moh h Operator
Model No. : EA34 Temp,Hum,Atm
Sertal No. P NSA Notel
Test mode ; B ch:Middle Note2
dB( s V/m)
o= | N i ‘ { i ! Lo <FCC Partld subpartC >
- | ] I | | ] I I | 1 1 I — I i t"|',|
B : : : : : : : : : : : : <02 MHz Rx Mi
B | I 1 | | 1 ] ] | 1 1 1 5
50 I 1 [ 1 1 1 l 1 [ Peak lev ||?~!Jh"
- 1 1 1 1 i 1 1 1 i 1 1 1 b il Y
C ! A ; i i ; ! e Peak level(V,PK)
| | 1 1 | | 1 ] [} | 1 1 [}
1 1 1 1 1 1 1 T T 1
- | ] 1 | | 1 ] ] | ] ] ]
H} - | 1 1 | | 1 1 1 | 1 1 1
| | 1 1 | | I 1 1 | 1 1 1
| ] ) | | 1 I I | 1 1 I
- | I 1 | | [} i ) | 1 1 )
= - | 1 1 | | 1 1 1 | 1 1 1
£ a0 f— o : Y
— | 1 1 | | I 1 1 | 1 1
| 1 1 1 I I 1 I 1
| 1 1 1 I 1 ] I
| 1 1 | | 1
| ] 1 | | [}
] ] | |
1 1 | |
1 I | |
1 I |

]
20 ' ] —
1 | 1 1 1
| ] 1 | ] 1 I
| 1 I | 1 1 I
1 1 1 1 1 1 1
| 1 1 | 1 1 1
L T T T T T T T T
- 1 1 1 1 1 1 1 1 1 1 1
L | 1 1 | | 1 1 | 1 1 1
L | 1 1 | | 1 1 | 1 1 1
1 1 1 1 1 1] 1 1 1 1 1
B | 1 1 | | 1 1 1 | 1 1 1
0
40,000 S0.000 L0000 500,000 1O00.000
Frequency {MHz
Final Result
No. Frequency (P) c. f Height Angle Remark
[MHz] [dB(1/m)] [em] ¢ 1]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34



Channel High

BELOW 1GHz

FRd

Page 53 of 74

RARIATED EMISSION

Im Semi-anechoic

AR AR

chamber

TLW-SU'D Zacta Lid.

Company name
EL

Mode! No.
serial Mo

Test mode

: KY OCERA Corporation
: Mobile Pt
» EAM4
r NA

¢ Rx_ch:High

DATA Sheet No. 21

Hum

¥

: FCC Part. 15 subpartt
: T.Seino

SALm

1 23.8[T]

35.47%

18:-May, 2017

dBil u¥/m)
W ! R ! i | T B (FCC Part15 subpartt
g | R | | A L1 | T LimitiQR)
1 1 [ 1 1 | 1 1 (I 03 MHz_Rx_High>
e ' R E ; ; i g ] :[ ———  Peak levellH,PK)
- : I i : : Lo Lo Peak levellV,PK)
R 1 1 1 1 1 1 1 ] ] ] 1 1
1 ] 1 ] 1 1 1 1 1 Ll
P 1 1 1 1 1 1 1 I I I 1 1
40 L ] i ] [ i i | | | o
L 1 1 1 1 1 1 1 ] I 1 1 1
1 1 1 1 1 1 1 I I I 1 1
' 1 1 1 1 1 1 1 I I I 1 1
= = 1 1 1 1 1 1 1 I I I 1 1
: a0 — bt : i
— i 1 1 [ I I | | | 1
1 1 1 1 1 1 I I I
1 1 1 1 1 1 1 ]
1 1 1 1 1 I 1
20 : R i ; i —
1 1 1 1 1 1 I 1 1
1 1 1 1 1 1 I I 1 1
1 1 1 1 . 1 I 1 I 1 1
1 1 1 1 1 1 1
10 I ; . I —— —
1 1 1 1 1 1 I ] ] 1 1
L 1 1 1 1 1 1 I I I 1 1
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30,000 50,000 B0, DO 500,000 1000.000
Frequency MHz
Final Result
No.  Frequency (P) o.f Height Angle Remark
[MHz] [dB(1/m}]  [em] [ ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.
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9. Restricted Band of Operation

9.1 Measurement procedure
[FCC 15.247(d), 15,205, 15.209, KDB 558074 D01 v04, Section 12.0]

Test was applied by following conditions.

Test method . ANSIC63.10

Test place : 3m Semi-anechoic chamber

EUT was placed on . Styrofoam table / (W)1.0m x (D)1.0m x (H)0.8m (below 1GHz)
Styrofoam table / (W)0.6m x (D)0.6m x(H)1.5m (above 1GHz)

Antenna distance : 3m

Spectrum analyzer setting
- Peak : RBW=1MHz, VBW=3MHz, Span=Arbitrary setting, Sweep=auto
- Average : RBW=1MHz, VBW=10Hz, Span=Arbitrary setting, Sweep=auto
Display mode=Linear

Average Measurement Setting [VBW]

Duty Cycle Ton Tott . .
Mode Determined VBW Setting
(%) (us) (us)
IEEE802.11b 99.03 1022 10 10Hz (Duty Cycle = 98%)
IEEE802.11g 99.27 1362 10 10Hz (Duty Cycle = 98%)
IEEE802.11n(HT20) 99.38 1276 8 10Hz (Duty Cycle = 98%)

Although these tests were performed other than open area test site, adequate comparison measurements
were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results that
correlate with the ones of tests made in an open field based on KDB 937606.

Radiated emission measurements are performed at 3m distance with the broadband antenna (Double ridged
guide antenna). The antenna is positioned both the horizontal and vertical planes of polarization and height
is varied 1m to 4m and stopped at height producing the maximum emission.

The EUT is Placed on a turntable, which is 0.8m/1.5m above ground plane. The turntable shall be rotated for
360 degrees to determine the position of maximum emission level. The test results represent the worst case
emission for each emission with manipulating the EUT, support equipment, interconnecting cables and
varying the mode of operation. Sufficient time for the EUT, support equipment, and test equipment are allowed
in order for them to warm up to their normal operating condition.

- Test configuration
Test room Measurement room
: Spectrumanalyzer /
Antenna : Preamplifier Receiver
Cable system :
9.2 Limit

Emission at the boundary of the restricted band provided by 15.205 shall be lower than 15.209 limit.

TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0
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9.3 Measurement Result

[IEEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]

Channel Frequency [MHz] Results Chart Result
Low 2412 See the Trace Data Pass
High 2462 See the Trace Data Pass
9.4 Test data

Date . May 18, 2017

Temperature © 244 [C)

Humidity . 458 [%] Test engineer :

Test place : 3m Semi-anechoic chamber Tadahiro Seino

Date : May 19, 2017

Temperature : 242 [C]

Humidity . 451 [%] Test engineer :

Test place : 3m Semi-anechoic chamber Tadahiro Seino

TUV SUD Zacta Ltd. Report number: JPD-TR-17130-0
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[IEEE802.11b]
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Channel High
Horizontal

Peak Average
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Channel Low
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Peak
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Average

<8> *RBW 1 MHz 1
*VBW 10 Hz
Ref 60 dBuv *Att 15 dB SWT 12 s
60 Offpet 1.9 dB
i
&=
Ls
s
-
Center 2.3625 GHz 10.5 MHz/ Span 105 MHz
Date: 19.MAY.2017 22:39:57
® “REW 1 MEz [r1
VEW 10 Hz 40.
Ref 60 dBpv *Att 15 dB SWT 12 s
60 Offpet 1.9 dB
-
e
bs
s
bs
Center 2.3625 GHz 10.5 MHz/ Span 105 MHz
Date: 19.MAY.2017 22:43:39

Report number: JPD-TR-17130-0
FCC ID: JOYEA34



Channel High
Horizontal
Peak

®

Ref

“RBW 1 MHz
*VBW 3 MHz

110 dBpV Att 15 dB SWT 40 ms 4 e
110 Offpet 1. dB
= =-|EN
frz=v]
T L py
10
Center 2.5115 GHz 10.3 MHz/ Span 103 MHz
Date: 19.MAY.2017 22:48:52
Vertical
® “REBW 1 MEZ
“vEw .
Ref 110 dBpv Att 15 dB SWT 40 ms 4 GHz
110 Offpet 1. dB
Ls s |EN
W’"‘“\
frz=v]
sl N - N
10
Center 2.5115 GHz 10.3 MHz/ Span 103 MHz
Date: 19.MAY.2017 22:53:24
TUV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Page 59 of 74

Average
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Average
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Channel High
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10. Transmitter Power Spectral Density

10.1 Measurement procedure
[FCC 15.247(e), KDB 558074 D01 v04, Section 10.2]

The peak power is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = 1.5 times the 6 dB bandwidth.
b) RBW = 3kHz - 100kHz.

c) VBW = 3 x RBW.

d) Sweep time = auto-couple.

e) Detector = peak.

f) Trace mode = max hold.

- Test configuration
Spectrum
EUT Attenuator Analyzer
Coaxial cable
10.2 Limit
The peak power speciral density shall not be greater than 8dBm in any 3kHz band.
10.3 Measurement result
Date : May 30, 2017
Temperature 240 [C]
Humidity : 48.0 [%] Test engineer
Test place . Shielded room No.4 Tadahiro Seino
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[IEEE802.11b]
Center
Reading Factor Level Limit Margin
Channel Frequency Result
(dBm) (dB) (dBm) (dBm) (dBm)
(MHz)
Low 2412 -17.48 10.53 -6.95 8.00 14.95 PASS
Middle 2437 -18.58 10.53 -8.05 8.00 16.05 PASS
High 2462 -17.24 10.53 -6.71 8.00 14.71 PASS
Calculation;
Transmitter Power Spectral Density Level (Margin) = Limit — (Reading + Factor)
[IEEE802.11g]
Center
Reading Factor Level Limit Margin
Channel Frequency Result
(dBm) (dB) (dBm) (dBm) (dBm)
(MHz)
Low 2412 -25.73 10.53 -15.20 8.00 23.20 PASS
Middle 2437 -24.34 10.53 -13.81 8.00 21.81 PASS
High 2462 -24.21 10.53 -13.68 8.00 21.68 PASS
Calculation;
Transmitter Power Spectral Density Level (Margin) = Limit — (Reading + Factor)
[IEEE802.11n (HT20)]
Center
Reading Factor Level Limit Margin
Channel Frequency Result
(dBm) (dB) (dBm) (dBm) (dBm)
(MHz)
Low 2412 -26.06 10.53 -15.53 8.00 23.53 PASS
Middle 2437 -23.49 10.53 -12.96 8.00 20.96 PASS
High 2462 -25.48 10.53 -14.95 8.00 22.95 PASS
Calculation;

Transmitter Power Spectral Density Level (Margin) = Limit — (Reading + Factor)
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10.4 Trace data
[IEEE802.11b]
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Channel Low
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[IEEE802.11n (HT20)]
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11. AC Power Line Conducted Emissions

11.1 Measurement procedure
[FCC 15.207]

Test was applied by following conditions.

Test method : ANSIC63.10
Frequency range : 0.15MHz to 30MHz
Test place : 3m Semi-anechoic chamber
EUT was placed on : FRPtable / (W)2.0m x (D)1.0m x (H)0.8m
Vertical Metal Reference Plane : (W)2.0m x (H)2.0m 0.4m away from EUT
Test receiver setting

- Detector . Quasi-peak, Average

- Bandwidth : 9kHz

EUT and peripherals are connected to 50Q/50uH Line Impedance Stabilization Network (LISN) which are
connected to reference ground plane, and are placed 80cm away from EUT. Excess of AC power cable is
bundled in center.

LISN for peripheral is terminated in 50Q).

EUT operating mode is selected to emit the maximum noise. Overall frequency range is investigated with
spectrum analyzer using peak detector. Maximum emission configuration is determined by manipulating the
EUT, peripherals, interconnecting cables. Then, emission measurements are performed with test receiver in
above setting to each current-carrying conductor of the mains port. Sufficient time for EUT, peripherals and
test equipment is provided in order for them to warm up to their normal operating condition. If the average
limit is met when using a quasi-peak detector receiver, the EUT shall be deemed to meet both limits.

- Test configuration

Testroom : Measurement room

Vertical metal reference plane

Spectrumanalyzer /

LISN : Receiver
Cable system :

11.2 Calculation method

Emission level = Reading + (LISN. factor + Cable system loss)
Margin = Limit — Emission level

Example:
Limit @ 0.403MHz : 57.8dBuV(Quasi-peak)
: 47.8dBuV(Average)
(Quasi peak) Reading =22.7dBuV cf=10.4dB

Emission level = 22.7 + 10.4 = 33.1dBuV

Margin = 57.8 — 33.1 = 24.7dB

(Average) Reading = 6.5dBuV c.f=10.4dB
Emission level =6.5 + 10.4 = 16.9dBuV

Margin =47.8 — 16.9 = 30.9dB
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11.3 Limit
Frequency Limit
[MHZz] QP [dBuV] AV [dBuV]
0.15-0.5 66-56" 56-46*
0.5-5 56 46
5-30 60 50

*: The limit decreases linearly with the logarithm of the frequency in the range 0.15MHz to 0.5MHz.

11.4 Test data
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Zacta

12. Antenna requirement

According to FCC section 15.203, an intentional radiator shall be designed to ensure that no antenna other
than that furnished by the responsible party shall be used with the device.

The antenna is a special antenna mounted inside of the EUT. Therefore, the EUT complies with the antenna
requirement of FCC section 15.203.

TOV SUD Zacta Ltd.
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Zacta

13. Uncertainty of measurement

Expanded uncertainties stated are calculated with a coverage Factor k=2.
Please note that these results are not taken into account when measurement uncertainty considerations
contained in ETSI TR 100 028-0011 determining compliance or non-compliance with test resuilt.

Test item Measurement uncertainty
Conducted emission at mains port 13.0dB
Radiated emission (9kHz — 30MHz) +4.4dB
Radiated emission (30MHz — 1000MHz) +4.5dB
Radiated emission (1000MHz — 26GHz) 1+3.9dB
TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA34



Page 71 of 74

14. Laboratory Information

1. Location
Name: Yonezawa Testing Center
Address: 5-4149-7, Hachimanpara, Yonezawa-shi, Yamagata, 992-1128 Japan
Phone: +81-238-28-2881
Fax: +81-238-28-2888

2. Accreditation and Registration
1) NVLAP
LAB CODE: 200306-0

2) VLAC
Accreditation No.: VLAC-013

3) BSMI
Laboratory Code: SL2-IN-E-6018, SL2-A1-E-6018

4) Industry Canada

Site number Facility Expiration date
4224A-4 3m Semi-anechoic chamber 2017-12-03
4224A-5 10m Semi-anechoic chamber No.1 2017-12-03
4224A-6 10m Semi-anechoic chamber No.2 2019-12-14
5) VCCI Council
Registration number Expiration date
A-0166 2017-07-03

TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA34
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Antenna port conducted test

Equipment Company Model No. Serial No. Cal. Due Cal. Date
Spectrum analyzer Agilent Technologies | E4440A US40420937 Jul. 31,2017 | Jul. 15,2016
Microwave cable RS YH-13S5 N/A(S403) May 31, 2017 | May 24, 2016
Attenuator Weinschel 56-10 J4993 Nov. 30,2017 | Now. 1, 2016
Microwave cable SUHNER SUCOFLEX104/1.5m | 322087/4 Jul. 31,2017 | Jul. 20,2016
Radiated emission
Equipment Company Model No. Serial No. Cal. Due Cal. Date
EMI Receiver ROHDE&SCHWARZ | ESCI 100764 Aug. 31,2017 | Aug. 19,2016
Spectrum analyzer Agilent Technologies | E4440A US40420937 Jul. 31,2017 | Jul. 15,2016
Preamplifier ANRITSU MHG648A M96057 Feb. 28,2018 | Feb. 1,2017
Loop antenna ROHDE&SCHWARZ | HFH2-Z22 892246/010 Feb. 28,2018 | Feb. 17,2017
Attenuator TDC TAT-43B-06 N/A(S209) May 31, 2017 | May 10, 2016
Biconical antenna Schwarzbeck VHA9103/BBA9106 2155 Jun. 30, 2017 Jun. 2, 2016
Log periodic antenna Schwarzbeck UHALP9108A 0560 Jun. 30, 2017 Jun. 2, 2016
Attenuator TME CFA-01NPJ-6 N/A(S275) Feb. 28,2018 | Feb. 3,2017
Attenuator TME CFA-01NPJ-3 N/A(S272) Feb. 28,2018 | Feb. 2, 2017
Preamplifier TSJ MLA-100M18-B02-40 | 1929118 Feb. 28,2018 | Feb. 3, 2017
Attenuator AEROFLEX 26A-10 081217-08 May 31,2017 | May 24, 2016
Double ridged guide antenna EMCO 3115 5205 Mar. 31,2018 | Mar. 15,2017
Double ridged guide antenna ETS LINDGREN 3117 00052315 Feb. 28,2018 | Feb. 23, 2017
Attenuator Agilent Technologies | 8491B MY39268633 Feb. 28,2018 | Feb. 2, 2017
Broad-Band Horn Antenna Schwarzbeck BBHA9170 BBHA9170189 Jun. 30,2017 | Jun. 16, 2016
Preamplifier TSJ MLA-1840-B03-35 1240332 Jun. 30, 2017 | Jun. 16, 2016
Notch filter Micro-Tronics BRM50702 045 Apr. 30, 2017 Apr. 8, 2016
SUCOFLEX104/9m MY30037/4 Feb. 28,2018 | Feb. 3,2017
SUCOFLEX104/1m my24610/4 Feb. 28,2018 | Feb. 3,2017
SUHNER SUCOFLEX104/8m SN MY30031/4 Feb. 28,2018 | Feb. 2, 2017
Microwave cable SUCOFLEX104/1.5m | 322086/4 May 31, 2017 | May 10, 2016
SUCOFLEX104/1.5m | 317226/4 May 31, 2017 | May 10, 2016
SUCOFLEX104/7m 41625/6 Feb. 28,2018 | Feb. 3,2017
PC DELL DIMENSION E521 75465BX N/A N/A
Software TOYO Corporation EP5/RE-AJ 0611193/V5.6.0 N/A N/A
Absorber RIKEN PFP30 N/A N/A N/A
3m Semi an-echoic Chamber TOKIN N/A N/A(9002-NSA) May 31, 2017 | May 11, 2016
3m Semi an-echoic Chamber TOKIN N/A N/A(9002-SVSWR) May 31,2017 | May 12, 2016
Conducted emission at mains port
Equipment Company Model No. Serial No. Cal. Due Cal. Date
EMI Receiver ROHDE&SCHWARZ | ESCI 100764 Aug. 31,2017 | Aug. 19,2016
Attenuator HUBER+SUHNER 6810.01.A N/A (S411) Feb. 28,2018 | Feb.2,2017
Line impedance stabilization Kyoritsu Electrical
KNW-407F 8-2003-1 Mar. 31,2018 | Mar. 13,2017
network for EUT Works, Ltd.
Coaxial cable FUJIKURA 5D-2W/4m N/A (S350) Feb. 28,2018 | Feb.2,2017
Coaxial cable FUJIKURA 5D-2W/1m N/A (S193) Feb. 28,2018 | Feb. 3, 2017
Coaxial cable SUHNER RG214/U/10m N/A (S194) Feb. 28,2018 | Feb. 3, 2017
PC DELL DIMENSION 75465BX N/A N/A
Software TOYO Corporation EP5/CE-AJ 0611193/V5.4.11 N/A N/A

*: The calibrations of the above equipment are traceable to NIST or equivalent standards of the reference organizations.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17130-0
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Appendix B. Duty Cycle

[Plot & Calculation]
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Duty Cycle = Ton / (Ton + Toff) = 1364[us] / (1364[us] + 8[us]) =99.42[%]
TOV SUD Zacta Ltd. Report number: JPD-TR-17130-0
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